

Test Report

No.: TJHL2203001858FT

Date: APR.07, 2022

Page: 1 of 3

XIAMEN SINOMART GIFTS MANUFACTURING CO., LTD
 NO.21 HULI INDUSTRIAL PARK TONGAN, XIAMEN

The following sample(s) was/were submitted and identified by the client as:

Sample Description : ABSTRACT TOTEM SIDE

Style/Item No. : A83216

Buyer : NEXT

Supplier : SINOMART

Country of Origin : CHINA

Country of Destination : UK

Sample Receiving Date : MAR.28, 2022

Testing Period : MAR.28, 2022 TO APR.07, 2022

Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT

Test Requested : PLEASE REFER TO THE RESULT SUMMARY.

Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE
 FOLLOWING PAGE(S)

Test Summary :

Test Requested	Conclusion
EN 581-1:2017 OUTDOOR FURNITURE-SEATING AND TABLES FOR CAMPING, DOMESTIC AND CONTRACT USE -- PART 1. GENERAL SAFETY REQUIREMENTS	Pass
EN 581-3:2017 OUTDOOR FURNITURE-SEATING AND TABLES FOR CAMPING, DOMESTIC AND CONTRACT USE- PART 3: MECHANICAL SAFETY REQUIREMENTS AND TEST METHODS FOR TABLES EXCLUDING CLAUSE 6	Pass

Signed for and on behalf of
 SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Michael

scan to see the report



TJHL2203001858FT

Michael Wen
 Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building C-9, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t(86-22) 59995061
 中国·天津·经济技术开发区海云街80号C-9厂房 邮编: 300457 t(86-22) 59995061

www.sgsgroup.com.cn
 sgs.china@sgs.com

Test Report

No.: TJHL2203001858FT

Date: APR.07, 2022

Page: 2 of 3

Test Conducted:

EN 581-3:2017

Type of Furniture : Outdoor seating for domestic use - outdoor seating intended for private use in places use without public access.

Nos. of Specimen : 1 pc.

Use of the product : For Domestic use

Test Result : Pass. Details shown as following table

Clause	Test Items	Result	Note
5.1	General	Pass	# 1
5.2	Stability, strength and durability	Pass	# 2
6	Information for use	N/C	# 4

Table 1 EN 581-1:2017

Clause	Test Items	Result	Note
5	Safety requirements	---	---
5.1	General	Pass	---
5.2	Tubular components	Pass	---
5.3	Shear and squeeze points	---	---
5.3.1	Shear and squeeze points when erecting, adjusting and folding away	N/A	# 3
5.3.2	Shear and squeeze points under the influence of powered mechanisms	N/A	# 3
5.3.3	Shear and squeeze points during use	Pass	---

Table 2 Stability, strength and durability according with the test conditions contained in EN1728:2012.

Clause	Test Items	Result	Note
6.3.1	Vertical static load on main surface-For tables with a table top surface more than 0.25m ²	N/A	# 3
6.3.1	Vertical static load on main surface-For tables with a table top surface less than or equal to 0.25m ²	Pass	---
6.3.2	Additional vertical static load test where the main surface has a length > 1600mm	N/A	# 3
6.3.3	Vertical static load on ancillary surface	N/A	# 3
6.4.2	Horizontal durability test	Pass	---
7.2	Stability under vertical load	Pass	---
7.3	Stability for tables with extension elements	N/A	# 3
7.4	Stability of tables designed to support a parasol	N/A	# 3



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building C-9, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t(86-22) 59995061

www.sgs.com

中国·天津·经济技术开发区海云街80号C-9厂房 邮编: 300457 t(86-22) 59995061

sgs.china@sgs.com

Test Report

No.: TJHL2203001858FT

Date: APR.07, 2022

Page: 3 of 3

- Notes :
- # 1- Test according to EN 581-1:2017 Test results see table 1.
 - # 2- Test results see table 2
 - # 3- N/A means not applicable to this product design.
 - # 4- N/C means not conducted as per client request.
 - # 5- Received sample size-overall: 325mm(L)×325mm(W)×450mm(H)

Remark:

1. Since the data and / or information above division line of front page is provided by the applicant, the relevant results or conclusion of this report are only made for these data and / or information, SGS is not responsible for the authenticity, integrity and results for the data and information and / or the validity of the conclusion. Testing results only apply to the sample as received.
2. The declaration of conformity is only based on the actual value of laboratory activity; measurement uncertainty of the results not take into account.

Sample Photo:



SGS authenticate the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building C-9, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t(86-22) 59995061
 中国·天津·经济技术开发区海云街80号C-9厂房 邮编: 300457 t(86-22) 59995061

www.sgs.com
sgs.china@sgs.com